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= “ Certificate No. 1977/3-2009 4
i ' Advice No. A0DS0330034
SR o a2 Inspection Certificate 3.1
STAHLWERK THURINGEN | ol 7
Grupo Alfonso altarde according to ASTM AG f( {
21! Stahlwerk Thiringen GmbH o GWT
[205] Quality Assurance Department os)
Kronacher StraBe 6 .
07333 Unterwelienborn Ferre Barniedo S.A. de C.V.
Germany Col. san Cristdbal
] Our Order No.: 2006003109 ?g&;?f‘?lu?on N°81
[%7] Your Order No.:  TAC 37 caiepec
MEXICO
22 Grade: GRADE 50
according fo: ASTM A572M
Pos. Charge Dimension Length Pleces Weight [kg] = Customer No.
mol ol i o ) m [l Tar]
001 68446 G xgm 53 480 In 224 61 030
001 68445 . C10X 480 In 32 8 800
001 68447 f\ G 10X1 3f 480 in 112 sosas /075
002 68461 S, CH0X20 480 in 168 61 225 TS
002 88? ¢ 18X20 in 24 8735 At
002 £, G ToX20 Ol ' 84 30 570
005 6o%k v C x5 V7 80 36355 .y
003 g0 Ci {f“ prn " 4 136 s1o85 0 H
003 %7 Oln #i S 718 58 445 o
004 é Oln C 7 4 ee 30815 s T
y 54 ?moxa 4801 -y 4108 57 565
f 770 ' _zé 12x207 47 , 480ind e A ) 31505
005 67798 C1aXegr Y/ 4soin Y Ay 54,;{_/ 20205 .,
005 677964 _C 12x2€' “ dg0ip, 102 380010 ‘
005 6779 éﬁ C 12%3 iﬁ%‘? agoiy . M 180 6 675
005 67794 @j 20, 4801 14
006 67786 - *450 |n a, B8l 47 45”
006 67787 3% 44 _.’, e 3265 ﬁ
007 68271 & 15x . e 8 //f
007 68270  C15X339 ﬂ 480::13/ N 76 &f& S
007 68269  C15X339 480in b fé; 884 fﬂ ﬂ’
008 68267  C15X40 4801 ¢ 181¢/ *‘12 950 jﬁ?; L1/ 0 i
008 68268 G 15X40 4804{%3 Ar25 Tileo 705 "
’%ﬁ%ﬁ T @ ' &7 J
_ Y A
) @ 7 P - ;{ii{ P é é’,
Heat Analysis [%] 7 ;,G ’\ g~
Charge *~ C Si Mn P S @ V {9 AY
[ Gl Bl [l [om  [cA__[om @;‘ﬂﬁl )
max 0.23 0.40 0.040 0.050 gs}f 0 150
min ‘ 0.0 Q}»
67786 008 049 119 0021 0028 0008  0.01 v{,égook
67787 008 049 119 ° 0020 0030 0.008 0.018
67793 008 048 125 0028 0043 0007 0014 0. a? e
67794 009 020 116 0024 0034 0009 0014  0.006°
67795 007 018 105 . 0026 0.043 0009 0012  0.004
67796 009 020 116 0024 0034 0009 0014  0.006
67798 009 019 112 0019 0024 0006 0014  0.006
1293 Works inspector
Renate Schmidt
z02] Mar 31, 2009
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PN e 42| Inspection Certificate 3.1
STAHLWERK THURINGEN ,
Grupo Atfonsg Galtardo according to ASTM A
20" Stahlwerk Thiiringen GmbH oy GWT
205] Quality Assurance Department a0s
Kronacher SfraBBe 6
07333 Unterwellenborn Ferre Barniedo S.A. de C.V.
Germany Col. san Cristébal
s8] Our Order No.: 2006003109 é\sfb?f\gufion N°81
7] Your Order No.: TAC 37 catepec
MEXICO
202l Grade: GRADE 50
according to: ASTM A572M
Heat Analysis [%] ‘
Charge S Mn P S N Nb v
aur S z” m fal  [od  [oA (6w fenl o
max 0.23 \i., A%AU .\"*;,' 0.040 0.050 0.050 0150
min 0.005
68267 éb 0. 2d”f /&1 16 0015 0016  0.007 0.014  0.007
68268 8‘% 023 4 116 7 0015 0.016 0007 0.014  0.007
68269 f 021 12 / @i@ 0022 0008 0012  0.007
68270 /) ».008 & 021 114 &) 18,/ 0.021  0.007 0.013  0.007
68271 M, 0.22¢ * »1.14 %80 0:026  0.007 0.013  0.007
68445, 0217 £ ‘1‘8 oo 440021 . 0007 0012  0.007
}@;.1 P, 0018 “Fog _
g (5/ 11 »’60018 :
0267 0.019 -
0.21 /af §§4 7 00157
1814 0.019 * ~.
g@ %ﬂ 113 0:017.,
; 1 14 6:017 )
68470 oo }J . 0.019
68474 0.09 & 1 1/ ,{‘ 4 019 0;
68475 0.08 EQ}? % o0, o A
. @/\ 1 :,’F‘:;f‘l}" y :;,;r,. f’?/?
Tensile test f (2 iy
Charge Yield stress Tensile str’éhgth; Elongation
[PSI] [PSI] S Q_ﬁ o 21N [%]-.,
B07 [c11] [ciz] fi 1‘0_157 S, i
i i ; -
fin 50000 65000 21, de E P Y,
67786/1 55245 75690 43.6 “‘off/ 0,73 ‘
67786/2 57420 74095 42.9 0.7%-,
67787 54085 75690 42,2 .
67793/1 51475 73225 42.2 0:7
B7793/2 54665 73660 429
677941 51330 72935 449
87794/2 57130 72210 436
67795/1 51475 73660 42.2
67795/2 53940 71775 436
67796/1 51040 73225 40.9

[203] Works inspector
F{_enate Schmidt

[z02] Mar 31, 2009




- 5 Certificate No. 1977/3-2009 14
G Advice No. A090330034
oy '. _- L #2] - Inspection Certificate 3.1 |
STAHLWERK THURINGEN |
Grupo Atfonso Gallardo accordmg fo AS'[M AB
2 Stahiwerk Thiringen GmbH SWT
[%5] Quality Assurance Department )
Kronacher StraBe 6
07333 Unterwellenborn Ferre Barniedo S.A. de C.V.
Germany Col. san Cristébal
6] Our Order No.: 2006003109 Av. Revolucion N°81
a7) Your Order No.:  TAC 37 EASéJ)%ngcatepec
52 Grade: GRADE 50
according to: ASTM A572M
Tensile test
Charge Yield stress Tensile strength Elongation: Ys/Ts
,quﬂsn [PSI] 2 in [%]
[807] & c11 ciz [c13] 14

max -
min SOODD 65000

6779622 57138 /ﬁ 72210
6779811 50750 ijas

67798/2 55245 3

68267/1 54085 540

68267/2 55825 e /4?;7 )

eozgsn 5225 L [ Ep s 73513 [ S

68268/2 - 55825 fﬂ 73225 Ry

68269/1 52490 3y %a 8

68260/2 - 532151 f» / 25007 - .
682701 - /'52480 / fa . 1195 40 (7
68270/2 ¢ : 53215 u /73080 2
68271 55390  f © 74385
bamds - 59795 L {{? | 74385 -

684461 ) 85970 ) 76125°

68446/2 : a'%g 47 A?;,szo
68447/1 5278000 o 3 :7@756@ i

684472 53795 J é) .
68460 52490 - (//f
68461/1 54665 i/
68461/2 54810
68462/1 54230
68462/2 55245
68468/1 57075
684682 54810
68469/1 54665
68469/2 53650

71 odb*ﬁ 7
if j/

68470/1 55970
68470/2 54230
684741 58290
68474/2 54810
684751 55100

68475/2 54085

[203] Works inspector
Renate Schmidt

202} Mar 31, 2009
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STAHLWERK THURINGEN
Grupo Atfonso Gallardo

* Gertificate No. 1977/3-2009
Advice No. A090330034

a2 Inspection Certificate 3.1
according to ASTM A6

2] Stahlwerk Thiringen GmbH

. |25 Quality Assurance Department
: Kronacher StraBe 6

07333 Unterwellenborn

SWT

474

Ferre Barniedo S.A. de C.V.
Col. san Cristébal

Av. Revolucion N°81
55024 Ecatepec
MEXICO

Germany
28] Qur Order No.: 2006003109
“ |27} Your Order No.: TAC 37
22 Grade: GRADE 50
according to: ASTM A572M

Bi4

203] Works inspector
R_en‘ate Schmidt

[z02] Mar 31, 2009




